INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

CERTIFICATE

Of Conformity
Certificate No: 25201701314
Applicant: NIRO CERAMIC SALES & SERVICES (M) SDN BHD
Address of Applicant: LOT 2, PERSIARAN SULTAN, SEKSYEN 15, 40200 SHAH ALAM, SELANGOR
MALAYSIA.
Product: CERAMIC TILE
Type designation: REMIX(RS), GRM01, GRM02, GRM03, GRM04
Technical data: Dry-pressed ceramic tiles for floorings and wall finishes, internal and

external, with water absorption E<0.5%, Group B I a, 60cm X 120cm,
Rough, Unglazed

The submitted samples of the above product have been tested for CE marking according to the following
European Regulation:

(EU)N0.305/2011- the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2012 25201701314 IQCTC of FSCIQ May 18, 2017

The referred test report shows that the product complies with standard recognized as giving presumption of
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: 1 ) uses in suspended ceilings; if) uses subject to requirements against
accidental fall of objects on to transit areas; iii) uses subject to dangerous substances regulations; iv) uses in
vehicular circulation areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Foshan Entry-exit
Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this certificate.

(€ 54

YUAN FANGLT
Director

Issue Date: May 18, 2017
Expiration Date: May 17, 2018
Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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TEST REPORT
REHRS:
REPORT NO. : 25201701314
B R 2 K
NAME OF SAMPLE: CERAMIC TILE
& £ B I
APPLICANT: NIRO CERAMIC SALES & SERVICES (M) SDN BHD
B ¥ H 3
DATE OF TEST: 19/04/2017 — 08/05/2017 (dd/mm/yy)

Exg2A LERERNE QLR =S

STATE KEY TESTING LABORATORY OF BUILDING CERAMICS AND SANITARY WARE
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

FSIQTC-T 2(1)/A i
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

e

TEST REPORT

MEMS: 25201701314 F$SsH F2 R
Report No: Page 2 of 5
e b 28K CERAMIC TILE %XR,TJ— 60cm*120cm
Name of sample Nominal size (N)
R T THERY 597mmx*1197mm=11.6mm
Nature of the surface Unglazed (UGL) Work size
S B i o
G Bla Yatended Floorings and wall finishes,
oup mpenges s Interior and exterior
o =]
FhdARIC REMIX(RS) ek A
Mark of samples Quantity of samples 30 Pieces
LOT 2, PERSIARAN
ZICEAL NIRO CERAMIC SALES & FACE At SULTAN, SEKSYEN 15,
Applicant SERVICES (M) SDN BHD Address of Applicant 40200 SHAH ALAM,
SELANGOR MALAYSIA.
FICRL IS i ZLAAEH +603 5033 9319
Telephone of applicant Fax of Applicant
SRR FFREAL E IS EHEEHY
\ : 19/04/2017
Source of Samples Samples selected by applicant Received on
EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation o
Rt ) % 3

Test Standard

conformity and marking Annex G Requirements for dry-pressed ceramic tiles with low
water absorption of Group B Ia (E;<0.5%)

rRER

Conclusion of Test

HRERR TRRIE BRI RFE EN 14411:2012 FREEFHFE G IHE.
The results conform to the requirement of Annex G of standard EN 14411:2012 with
respect to the test items.

Huhk: AR B L T AR X R — B
A (R &mRRHH Lt/ Bk

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,

ﬁ%ﬁ&ﬁﬁ?&‘iﬁ Kuigiyi Road, Chancheng District,
Sm&gﬁ%?ﬁﬁ . Address of Test Fo‘shan. Guangdong, China (528000)
ol i Unit HIE (Tel): 86-757-83960558
86-757-83827991
&3 (Fax): 86-757-83827971
HR4E (E-mail): fsiqtc@163.com
PhE CurD): http://www.fsigtc.com/
I BATCRBRIFAESICHE RS0, AP R AR T b SR A & R AR AR A TR X 55
All inspections are carried out conscientiously to the best of our knowledge and ability.
=1; This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Notes 2. REALIEBWVFA, A R4

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. ARREDCRFE S KRR

The results in this report apply to the samples only.

BR A A
Tested by

ki
Approved by (

Inspected by —é g
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AR &
TEST REPORT

RE®/S: 25201701314 *s5smH FEIA
Report No: Page 3 of 5

FHERA A

Remark of applicant

7= R 5 2 K
Product family:
RERFEE: MOE, M

Nature of the surface: Rough, Unglazed (UGL)
Pim %] Group: Bla

4 X R~F Nominal size (N): 60cmx*120cm

ARFFTEIHZHES Items in the family:

REMIX(RS), GRM01, GRM02, GRM03, GRM04

ARFIFTEATRBSKGKE, Mk, EHNMN. RANREGEURRERFER —EH, XHETHAR
it

All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

CERAMIC TILE

ERRH
Photo of Samples

B FSIQFC-T2(1VA
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FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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TEST REPORT

25201701314

Report No:
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF

FES5H F4W
Page 4 of 5

EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking

Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (E,<0.5%)

Fully resistance

&K i oL RS R R SEEP S Hse
Clause Properties Test Method Requirements Results Verdicts
W | RTRRERR
Dimensions and surface quality
KE
Length +0.6% +0.01%~+0.03% P
Al FIREE N2 RS TF TAE RS EN ISO
4 RYUARE 10545-2
The deviation,of the average size for each £2.0mm +0.2mm ~+0.3mm P
tile (2 sides) from the work size
BE
Width +0.6% -0.02%~+0.01% P
R H RS T TAER S EN ISO
T RE 10545-2
The deviation.of the average size for each J +2.0mm -0.1mm ~0 P
tile (2 sides) from the work size
128; 4
Az Thickness
7S 3 R i 7 LR - g
The thickness shall be specified Declared thickness '
Yk FEE S B AR T TERT £59% 0.28%+0.97% P
\p g () -0.28%0—t0.
The permissible deviation, of the average 10545-2
th%ckness of each tile from the work size +0.5mm 0 ~+0.1mm B
thickness
s | mEER.
Physical properties
E=0.5% 0.11% P
g1 | BKE: FESH EN ISO > ’
1 Water absorption: Percent mass fraction 10545-3 BAMERKT 0.6% ’
e v 0.08% ~ 0.13% P
Individual maximum 0.6%
IR RBEN EN 1SO
. =13 332
% Breaking strength, in N 10545-4 130 3326 B
BT BEH/(N/mm?) : ) S =35 it
M?dulus of rupture, in N/mm EN1SO Minimum 35 ' il
B3 | &M FRAHES 000N (laeRE | oo e
Not applicable to tiles with breaking WA =32 N/A E
strength > 3000N Individual minimum 32
T 5 14
Abrasion resistance
TCRE T BE VR E . AR (mm?) EN ISO -
B4 s < ~
¢ Resistance to deep abrasion of unglazed 10545-6 \73 i pap 5
tiless Removed volume, in cubic
i millimeters
Il Ol 42 0BOA i b
pe | PiAELE ENISO R TRRIATHIIY gy
~ | Thermal shock resistance 10545-9 Pass sk P

FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

AR S
TEST REPORT

MERS: 25201701314 H£s5H HSH
Report No: Page 5 of 5

EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (E; <0.5%)

&K fi:6e L RS R LIRS H5e
Clause Properties Test Method Requirements Results Verdicts
il | A FE e a8
o | e EN ISO R T
¥ Frost resistance 10545-12 Pass b
Fully resistance
a ges: 21.0° —
o | DM oo o A2 R ?
’ Slipperiness Declared value 25 Classification:
R11 3
i Al 2%
B.14 Bk AR e e Al or Alg 2% Used for walls: p
i Reaction to fire CWT Class Al or Algg Class Al
Used for floorings:
Class Alg
c | HEER
Chemical properties
o, | WHERGE
g Resistance to chemicals
T 2 B A 2 AR AN vkt 2 2

Resistance to household chemicals and swimming pool salts

FelorEnl: R A, 100gL EN ISO TMET B &

a) Household chemicals: Ammonium 10545-13 M e UA P
chloride. 100g/L

b) BIRIHES IREE T, 20me ] _iTso MEF B 4

b) Swnnlfnlng pool salts: Sodium 10545-13 Minimpn s B UA P
hypochlorite solution, 20mg/L ;

IR B2 AR OB

Resistance to low concentrations of acids and alkalis

a) 3% (VIV) h 11 75 i 4 R ULA —
a) Hydrochloric acid solution, 3% (v/v) 10545-13 Declared value

b) FrEERRE L, 100g/L EN ISO WERR SR e 8
b) Citric acid solution, 100g/L 10545-13 Declared value

o) AEMAHA, 30g/L EN ISO R L ULA &
¢) Potassium hydroxide, 30g/L 10545-13 Declared value 3

Wi 7 % P R

Resistance to high concentrations of acids and alkalis

a) 18%ER M H(vIv) EN ISO R R R UHA X
a) Hydrochloric acid solution, 18% (v/v) 10545-13 Declared valua

b) 5 %FLE M (vIv) EN ISO s KR 45 UHA £
b) Lactic acid, 5 % (v/v) 10545-13 Declared valuc

¢) AL, 100g/L EN ISO RS LR UHA - &
¢) Potassium hydroxide, 100g/L 10545-13 Declared value

1% 51 Possible test case verdicts

1. P(ass) : {744 Test item does meet the requirement.

2. F(ail) : A&k Test item does not meet the requirement.
3. —: KT HIE Verdict was not carried-out.
| 4. N/A: FiER Test case does not apply to the test item.

PR

deke dekck
3% 455 End of Test Report
; FSIQTC-T 2(1)/A




